

**MEDITEX INDUSTRIES SDN. BHD.**

32, JALAN UTARID U5/17, BANDAR PINGGIRAN SUBANG, SEKSYEN U5, MAH SING INDUSTRIAL PARK, 40150 SHAH ALAM, SELANGOR. MALAYSIA.

The following sample(s) was / were submitted and identified on behalf of the client as:

**Product Description:** FR NON WOVEN FABRIC

We have tested the submitted sample(s) as requested and the following results were obtained:

**Test Required:**

To comply with Schedule 4 Part II and Schedule 5 Part III of Furniture and Furnishings (Fire) (Safety) Regulations 1988 With Amendments In 1989 and 1993 of United Kingdom.

**Test Results:** -- See attached sheet --

**Conclusion:** In our opinion, the submitted sample met the Requirements of Schedule 4 Part II and Schedule 5 Part III.

**Test Duration:**

Sample Receiving Date : MAY.06, 2008

Test Performing Date : MAY.06, 2008 TO MAY.12, 2008

Signed for and on behalf of  
SGS-CSTC Co., Ltd.



---

Winson Wang  
Supervisor

**Test Conducted: Based on BS 5852 Part 1: 1979**

The test, specified in Schedule 4 Part II and Schedule 5 Part III of the Furniture and Furnishings (Fire) (Safety) Regulations, is based on BS 5852 part I: 1979.

To assess the ignitability of cover fabric used in upholstered components when subjected to ignition source 0 and 1.

**Test Results:** The following test results relate only to the ignitability of the combination of materials under the particular condition of test. They are not intended as a means of assessing the full potential fire hazard of the materials or products in use.

Size of test rig	Small <input type="checkbox"/> large <input checked="" type="checkbox"/>	
Precondition	72h in indoor ambient conditions then at least 16hT=23°C H=65±5%	
Test condition	Temperature	Relative humidity
	23°C	52%

(A) Smouldering Cigarette test Criteria	1 <sup>st</sup>	2 <sup>nd</sup>
① Whether the evidence of progressive smouldering or flaming in the interior and/or cover;	NO	NO
② Whether progressive smouldering or flaming of the sample is observed at any time within one hour of placement of the cigarette;	NO	NO
③ On final examination whether progressive smouldering should be observed when dismantle assembly and examine internally;	NO	NO
(B) Butane Flame test Criteria	1 <sup>st</sup>	2 <sup>nd</sup>
① Whether any evidence of flaming or progressive smouldering in the interior and/or cover is observed within 120s of the removal of the burner tube;	NO	NO
② On final examination whether progressive smouldering is observed when dismantle assembly and examine internally.	NO	NO

**Test Details:**

Test	Ignition source	Time to extinction after placement of the cigarette			Comments and observations
		Progressive smouldering time	Flame ceased time	Smoking ceased time	
1 <sup>st</sup>	0	0	0	18min 54s	Non-Ignition
2 <sup>nd</sup>	0	0	0	19min 12s	

To be continued...

Test	Ignition source	Ignition time	Time to extinction after removal of the burner		Comments and observation
			Flame ceased time	Smoking ceased time	
1 <sup>st</sup>	1	20s	0	2s	Non-Ignition
2 <sup>nd</sup>	1	20s	0	3s	

**Attention:** For this test we used the standard foam which passes the ignitability test in part 1 of schedule 1 and which has a density of 25kg/m<sup>3</sup>(24-26kg/m<sup>3</sup>).

**Photo Appendix:**



\*\*\*End of Report\*\*\*

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company Confidential